
DATE: APRIL 2022 
PROJECT NO.: 854460 

 

Leoni Township 

Clean Water State Revolving Fund 

Project Plan 

WASTEWATER TREATMENT PLANT  

IMPROVEMENTS 

DRAFT 

PREPARED FOR: 

 

JACKSON COUNTY, MICHIGAN 

  



Leoni Township | WWTP Improvements | SRF Project Plan 

 

854460 Leoni Twp SRF Draft Project Plan 

  



Leoni Township | WWTP Improvements | SRF Project Plan 

 

854460 Leoni Twp SRF Draft Project Plan 

TABLE OF CONTENTS 

Executive Summary ............................................................................................................................................ 1 

I. Introduction ................................................................................................................................................... 2 
[...]
 May – Nov 100 250 (report) lbs/day 4 --- 10 mg/l 5x Weekly 

 Dec – Mar 580 850 (report) lbs/day 23 --- 34 mg/l 5x Weekly 

 Apr 600 900 (report) lbs/day 24 --- 36 mg/l 5x Weekly 

TSS:           

 May – Nov 500 750 (report) lbs/day 20 30 (report) mg/l 5x Weekly 

 Dec – Apr 750 1,100 (report) lbs/day 30 45 (report) mg/l 5x Weekly 

Ammonia Nitrogen (as N)          

 May – Nov 13 50 (report) lbs/day 0.5 --- 2 mg/l 5x Weekly 

 Dec – Mar 290 430 (report) lbs/day 11.4 --- 17 mg/l 5x Weekly 

 Apr 330 380 (report) lbs/day 13.3 --- 15 mg/l 5x Weekly 

Total Phosphorus (as P) 8.3 --- (report) lbs/day 0.33 --- (report) mg/l 5x Weekly 

Fecal Coliform Bacteria  --- --- --- --- 200 400 (report) cts/100 ml 5x Weekly 

Available Cyanide 0.17 --- (report) lbs/day 7 --- (report) ug/l Monthly 

Total Selenium 0.16 --- (report) lbs/day 6 --- (report) ug/l Monthly 

Total Mercury:          

 Corrected (report) --- (report) lbs/day (report) --- (report) ng/l Quarterly 

 Uncorrected --- --- --- --- --- --- (report) ng/l Quarterly 

 Field Duplicate --- --- --- --- --- --- (report) ng/l Quarterly 

 Field Blank --- --- --- --- --- --- (report) ng/l Quarterly 

 Lab Method Blank --- --- --- --- --- --- (report) ng/l Quarterly 
 

Parameter  
Min % 

Monthly 
Min % 
Daily 

Units      

TSS Minimum % 
Removal: 

   
      

 Dec – Apr  85 --- %     Monthly 
      

Parameter  Min Daily Max Daily Units      

pH  6.5 10.0 S.U.     5x Weekly 

Dissolved Oxygen:          

 May – Nov  7.0  mg/L     5x Weekly 

 Dec – Apr  6.0  mg/L     5x Weekly 

 

  



Leoni Township | WWTP Improvements | SRF Project Plan 

Page 17 of 39 

854460 Leoni Twp SRF Draft Project Plan 

2. Noncompliance, Exceedance and Orders 

The WWTP has recently received more flow than the plant can handle. At these times, WWTP operators divert 

a portion of the influent flow to the Emergency Diversion Basin. If the influent flows subside, the wastewater 

can be pumped back through the headworks for full treatment. If the high flows continue and the basin becomes 

full, a portion of the flow must bypass the biological treatment process and then combine with the treated effluent 

upstream of the UV disinfection process. This allows the combined flow to be disinfected prior to discharge.  

Leoni Township is not currently under a consent order but there is a draft consent order. The most current 

document can be found in Appendix C. 

3. Water Quality Problems  

There are no identified major point sources or non-point sources of pollution from on-site system, storm water 

runoff, industries or agriculture within the service area.  

4. Projected Needs for the Next 20 Years 

The projected 20-year wastewater flows were projected based on the Service Aera REU projections presented 

in Section C above. These flow projections do not include additional lake communities that may be forced to 

connect to the treatment system. The projected wastewater flows for the design year 2042 are summarized in 

Table 6.  

Table 6. Design Flow Projections 

 Flow (MGD)* 

Average Daily Flow 2.1 

Maximum Daily Flow 5.1 

Maximum Monthly Flow 2.8 

 

5. Project Objectives 

The Township anticipates funding of all or part the Wastewater Treatment Plant Improvements project 

through the CWSRF program while using local funds and cash reserves for other immediate treatment plant 

needs. Immediate needed work includes: 

▪ Improving operator safety. 

▪ Upgrading electrical and control systems.  

▪ Upgrading process equipment.  

 

6. Future Environment Without the Proposed Project 

If the project is not completed, the biosolids system and septage receiving system will continue to fail and will 

not be able to handle daily tasks. This will result in poor biosolids storage and management and unnecessary 

damage to process equipment.  



Leoni Township | WWTP Improvements | SRF Project Plan 

Page 18 of 39 

854460 Leoni Twp SRF Draft Project Plan 

III. ANALYSIS OF ALTERNATIVES  

A. Identification and Evaluation of Potential Alternatives  

Alternatives to accomplish needed improvements to the Township’s WWTP were developed and evaluated 

based on their ability to meet the scope of the project while remaining within financial, regulatory, and technical 

constraints. Project objectives include: 

▪ Ensure reliable wastewater collection and treatment service to the customers. 

▪ Rehabilitate/repair high priority areas of existing wastewater infrastructure. 

▪ Provide facilities capable of providing consistent compliance with regulatory and permit requirements. 

▪ Minimize financial burden to the sewer system users. 

▪ Minimize environmental impact during construction of the improvements project. 

The Wastewater Treatment Plant Improvements Project was broken down into four different study areas: 

1. Biological Capacity 

2. Biosolids Handling  

3. Septage Receiving  

4. Lift Stations  

Each one of these project areas were analyzed individually. Each report is included as an appendix to the 

Project Plan. A summary of each report is provided below.  

1. Biological Capacity 

The following alternatives were evaluated:  

Alternative 1 – No Action 

Alternative 2 – Regional Alternative: Pump to City of Jackson WWTP 

Alternative 3 – Optimize Existing Facilities Operation 

Alternative 4 – Upgrade Biological Capacity  

The alternatives are described in detail in the following subsections. Each alternative was initially screened 

based on effectiveness, constructability, reliability, and financial requirements. Feasible alternatives were then 

subjected to a comprehensive evaluation with attention to detailed economic, technical, environmental, and 

public concerns.  

Each alternative was evaluated using the proposed design criteria of the existing facility at a maximum monthly 

design flow of 5.0 MGD. Each alternative that continued the use of the existing WWTP included modifications 

and upgrades to the existing system. These process modifications are necessary to ensure reliable wastewater 

treatment and replace existing equipment that is failing and underperforming. 

Alternatives 1, 2 and 3 were briefly analyzed, however, these alternatives were determined to be not feasible 

for the Township because they did not meet the project objectives. Alternative 4 was determined to be the 

principal alternative for detailed evaluation. Alternative 4 was broken down into two subsections: Alternative 4a 

– Upgrade Existing MBR Treatment System and Alternative 4b – Upgrade Process System.  

Financial analysis of the principal alternatives followed a net present worth methodology. Capital costs, 

operations, maintenance and replacement costs, and salvage values were determined separately and 

discounted back to present value. The sum of these costs represents the net present worth of the project.  

 



Leoni Township | WWTP Improvements | SRF Project Plan 

Page 19 of 39 

854460 Leoni Twp SRF Draft Project Plan 

Alternative 1 – No Action 

Alternative 1 includes no improvements to the WWTP. The existing process train and MBR system would 

remain in service. 

The existing MBRs are rated to treat the design average daily flow of 3.0 MGD with a peak hourly flow of 8.0 

MGD with all three trains running. If the plant needs to take down an MBR train for maintenance they would not 

be able to treat the peak hourly flow, resulting in having to use the emergency overflow basin. 

The biological capacity of the plant would continue to be 3.5 MGD. This would result in potential permit violations 

and inconsistent treatment if flows exceed 3.5 MGD. 

The existing disinfection and chemical feed systems would be inadequate for the increased flows through the 

WWTP. 

The “No Action” alternative does not meet the project objectives and will not be evaluated further as a principal 

alternative. 

Alternative 2 – Regional Alternative: Pump to City of Jackson WWTP 

Alternative 2 was developed to reroute the wastewater to the City of Jackson’s WWTP. This is the closest 

treatment facility to the WWTP. With this alternative, the existing effluent force main would be extended from 

the discharge location to the Jackson WWTP. The influent force main would be rerouted from the headworks 

building to the effluent pump station which would be repurposed for the pump station to the Jackson WWTP. 

The WWTP would be decommissioned, and sections of the land could be sold or repurposed by the Township. 

The Township’s collection system would still need to be maintained.  

While this option would eliminate the need to improve and operate the existing facility, the costs associated with 

this alternative would not be fully known until agreements are reached with the City of Jackson. It is important 

to note that Alternative 2 assumes that Jackson would be willing to accept additional flow from the Township 

and the Authority.  

The Jackson WWTP is approximately 10.8 miles from the Township’s effluent pump station and 7.3 miles from 

the effluent outfall. The effluent force main would need to be continued to the Jackson WWTP. There would 

need to be a booster pump station installed along the force main route to convey the wastewater to the Jackson 

WWTP. 

At the Leoni WWTP, the existing tanks onsite would be used as an equalization basin. This would allow the 

influent flow to be routed into the equalization basin if the pump station cannot keep up. Corrosion control 

measures would need to be installed at the pump station to reduce the corrosiveness of the wastewater prior 

to discharge to Jackson.  

Considering the project cost and the current debt on the existing treatment facility has ruled Alternative 2 not 

feasible; therefore, no further analysis is presented on Alternative 2.  

Alternative 3 – Optimize Existing Facilities Operation 

The WWTP is in the process of major improvements that replace its failing membranes. Optimization of the 

process was included in the design of these improvements. The processes optimized with the improvements 

include grit removal and screening, biological treatment, RAS, MBR, and process aeration. Due to this, 

Alternative 3 was ruled out as a principal alternative and will not be evaluated further.  

Alternative 4 – Upgrade Biological Capacity 

Alternative 4 was developed to upgrade the biological capacity of the WWTP. Alternative 4 was broken down 

into two subsections: Alternative 4a – Upgrade Existing MBR Treatment System and Alternate 4b – Upgrade 

Process System. Alternative 4a and 4b were compared against each other based on net present worth and 



Leoni Township | WWTP Improvements | SRF Project Plan 

Page 20 of 39 

854460 Leoni Twp SRF Draft Project Plan 

operation, maintenance, and repair cost to determine which alternative provided the most feasible and cost-

effective system. 

Alternative 4a analyzes adding redundancy to the MBR treatment system to ensure adequate treatment by 

adding a 4th train to the process. Alternative 4b analyzes adding a fourth process train to the system to increase 

biological capacity. 

Alternative 4a includes structural modifications to one of the existing basins, control system improvements, and 

installing new MBR supports, cassettes, valving and piping, solid cover planks, and a permeate pump. 

Alternative 4b includes adding an anoxic basin, aeration basin “A,” aeration basin “B,” and a MBR train.  The 

alternative also includes upgrades to the screening and grit removal process, upgrades to the process aeration 

system, permeate pump system, disinfection system, solids handling systems, and adding a flow equalization 

basin.  

2. Biosolids Handling 

The following alternatives were evaluated:  

Alternative 1 – No Action 

Alternative 2 – Regional Alternative: Pump to City of Jackson WWTP 

Alternative 3 – Optimize Existing Facilities Operation 

Alternative 4 – Upgrade Existing Biosolids Handling and Storage 

The alternatives are described in detail in the following subsections. Each alternative was initially screened 

based on effectiveness, constructability, reliability and financial requirements. Feasible alternatives were then 

subjected to a comprehensive evaluation with attention to detailed economic, technical, environmental, and 

public concerns.  

Each alternative was evaluated using the proposed design criteria of the facility at a maximum monthly design 

flow of 5.0 MGD. Each alternative that continued the use of the existing WWTP included modifications and 

upgrades to the existing biosolids system. These process modifications are necessary to ensure reliable 

wastewater treatment and replace existing equipment that is failing and underperforming. 

Alternatives 1, 2 and 3 were briefly analyzed, however, these alternatives were determined to be not feasible 

for the Township because they did not meet the project objectives. Alternative 4 was determined to be the 

principal alternative for detailed evaluation.  

Financial analysis of the principal alternatives followed a net present worth methodology. Capital costs, 

operations, maintenance and replacement costs, and salvage values were determined separately and 

discounted back to present value. The sum of these costs represents the net present worth of the project.  

1. Alternative 1 – No Action 

Alternative 1 includes no improvements to the WWTP. The existing biosolids system would remain in service. 

There is a cost associated with Alternative 1 although it is difficult to quantify. The aging centrifuges will continue 

to require regular repairs to keep them functioning. Eventually they will fail beyond repair, resulting in the need 

for an expensive, emergency repair, with the potential for a biosolids back up situation, or similar challenging 

situation. 

The biosolids storage would continue to be undersized for the current and future WWTP flows. This would result 

in continued limited storage space and the need to look elsewhere for land application or disposal.  

The “No Action” alternative does not meet the project objectives and will not be evaluated further as a principal 

alternative. 



Leoni Township | WWTP Improvements | SRF Project Plan 

Page 21 of 39 

854460 Leoni Twp SRF Draft Project Plan 

Alternative 2 – Regional Alternative: Pump to City of Jackson WWTP 

Alternative 2 was developed to reroute the wastewater to the City of Jackson’s WWTP. This is the closest 

treatment facility to the WWTP. With this alternative, the existing effluent force main would be extended from 

the discharge location to the Jackson WWTP. The influent force main would be rerouted from the headworks 

building to the effluent pump station which would be repurposed for the pump station to the Jackson WWTP. 

The WWTP would be decommissioned, and sections of the land could be sold or repurposed by the Township. 

The Township’s collection system would still need to be maintained.  

While this option would eliminate the need to improve and operate the existing facility, the costs associated with 

this alternative would not be fully known until agreements are reached with the City of Jackson. It is important 

to note that Alternative 2 assumes that Jackson would be willing to accept additional flow from the Township 

and the Authority.  

The Jackson WWTP is approximately 10.8 miles from the Township’s effluent pump station and 7.3 miles from 

the effluent outfall. The effluent force main would need to be continued to the Jackson WWTP. There would 

need to be a booster pump station installed along the force main route to convey the wastewater to the Jackson 

WWTP. 

At the Leoni WWTP, the existing tanks onsite would be used as an equalization basin. This would allow the 

influent flow to be routed into the equalization basin if the pump station cannot keep up. Corrosion control 

measures would need to be installed at the pump station to reduce the corrosiveness of the wastewater prior 